

UPDATE D
Ontario Drug Benefit
Formulary/Comparative Drug Index
No. 41
Effective December 03, 2008

SUMMARY OF CHANGES

TABLE OF CONTENTS

	<u>Page</u>
New Single Source Drug(s)	2
New Multi-Source Drug(s)	4
Exceptional Access Product(s)	7
Manufacturer Requested Discontinued Drug(s)	8
Drug Benefit Price(s)	9
Off Formulary Interchangeable Product(s)	10
New Nutrition Product(s)	11
Index	12

New Single Source Drug(s)

<u>DIN</u>	<u>PRODUCT</u>	<u>GENERIC NAME</u>	<u>MFR</u>	<u>DBP</u>
02274728	Enbrel 50mg/mL Inj Pref Syr	ETANERCEPT	IMU	364.2800

NOTE: For the treatment of severe plaque psoriasis* in patients 18 years of age or older who have experienced failure, intolerance, or have a contraindication to adequate trials of several standard therapies**.

Claims for the first 6 months must be written by a dermatologist.

Monitoring of patients is required to determine if continuation of therapy beyond 12 weeks is required. Patients not responding adequately at 12 weeks should have treatment discontinued.

* 'severe plaque psoriasis' is defined as:

- (i) Psoriasis Area and Severity Index (PASI) score of at least 10, and
- (ii) Body Surface Area (BSA) involvement of at least 10%, or involvement of the face, hands, feet or genital regions, and
- (iii) Dermatology Life Quality Index (DLQI) score of at least 10.

** 'failure, intolerance or contraindication to adequate trials of standard therapies' is defined as:

- (a) 6 month trial of at least 3 topical agents including vitamin D analogues and steroids, and
- (b) 6 months trial of phototherapy (unless not accessible), and
- (c) 6 month trial of at least 2 systemic, oral agents used alone or in combination
 - . Methotrexate 15-30mg per week
 - . Acitretin (could have been used with phototherapy)
 - . Cyclosporine

Maintenance/Renewal:

After 3 months of therapy, patients who respond to therapy should have:

- . at least a 50% reduction in PASI, and
- . at least a 50% reduction in BSA involvement, and
- . at least a 5 point reduction in DLQI score

Dosing Approved by Health Canada

Approvals will only allow for standard dosing for Enbrel (Etanercept): the recommended dose is 50mg subcutaneous twice weekly for 12 weeks followed by maintenance therapy at 25-50mg subcutaneous once weekly. The Committee to Evaluate Drugs noted that this is the Manufacturer's recommended dosing regimen, as approved by Health Canada. If the patient has not responded adequately after 12 weeks of treatment at the Health Canada approved dose, higher doses are not recommended and the physician should consider switching to an alternative biologic agent.

02251930	Lantus-(Cartridge) 100U/mL Inj Sol-5x3mL Pk	INSULIN GLARGINE	SAV	85.1700
02245689	Lantus-(Vial) 100U/mL Inj Sol-10mL Vial Pk	INSULIN GLARGINE	SAV	56.7800

<u>DIN</u>	<u>PRODUCT</u>	<u>GENERIC NAME</u>	<u>MFR</u>	<u>DBP</u>
------------	----------------	---------------------	------------	------------

02272504 Raptiva 150mg Inj Pd-Vial Pk	EFALIZUMAB	EMS	411.9225
---------------------------------------	------------	-----	----------

NOTE: For the treatment of severe plaque psoriasis* in patients 18 years of age or older who have experienced failure, intolerance, or have a contraindication to adequate trials of several standard therapies**.

Claims for the first 6 months must be written by a dermatologist.

Monitoring of patients is required to determine if continuation of therapy beyond 12 weeks is required. Patients not responding adequately at 12 weeks should have treatment discontinued.

* 'severe plaque psoriasis' is defined as:

- (i) Psoriasis Area and Severity Index (PASI) score of at least 10, and
- (ii) Body Surface Area (BSA) involvement of at least 10%, or involvement of the face, hands, feet or genital regions, and
- (iii) Dermatology Life Quality Index (DLQI) score of at least 10.

** 'failure, intolerance or contraindication to adequate trials of standard therapies' is defined as:

- (a) 6 month trial of at least 3 topical agents including vitamin D analogues and steroids, and
- (b) 6 months trial of phototherapy (unless not accessible), and
- (c) 6 month trial of at least 2 systemic, oral agents used alone or in combination
 - . Methotrexate 15-30mg per week
 - . Acitretin (could have been used with phototherapy)
 - . Cyclosporine

Maintenance/Renewal:

After 3 months of therapy, patients who respond to therapy should have:

- . at least a 50% reduction in PASI, and
- . at least a 50% reduction in BSA involvement, and
- . at least a 5 point reduction in DLQI score

Dosing Approved by Health Canada

Approvals allow only for standard dosing for Raptiva (Efalizumab). The recommended dose is 0.7mg/kg subcutaneous initially followed by maintenance therapy at 1mg/kg subcutaneous every week. The Committee to Evaluate Drugs noted that this is the Manufacturer's recommended dosing regimen, as approved by Health Canada. If the patient has not responded adequately after 12 weeks of treatment at the Health Canada approved dose, higher doses are not recommended and the physician should consider switching to an alternative biologic agent.

02302063 Rasilez 150mg Tab	ALISKIREN	NOV	1.1400
02302071 Rasilez 300mg Tab	ALISKIREN	NOV	1.1400

NOTE: For patients with moderate hypertension who have not achieved blood pressure targets while on maximally optimized therapy with a thiazide-diuretic AND an Angiotensin Converting Enzyme Inhibitor (ACE-I) or a thiazide-diuretic AND Angiotensin II Receptor Blocker (ARB).

New Multi-Source Drug(s)

<u>DIN</u>	<u>BRAND</u>	<u>STRENGTH</u>	<u>DOSAGE FORM</u>	<u>MFR</u>	<u>DBP</u>
02313901	Apo-Quetiapine	25mg	Tab	APX	0.2470
02313928	Apo-Quetiapine	100mg	Tab	APX	0.6590
02313936	Apo-Quetiapine	200mg	Tab	APX	1.3234
02313944	Apo-Quetiapine (Interchangeable with Seroquel)	300mg	Tab	APX	1.9313
02316080	Co Quetiapine	25mg	Tab	COB	0.2470
02316099	Co Quetiapine	100mg	Tab	COB	0.6590
02316110	Co Quetiapine	200mg	Tab	COB	1.3233
02316129	Co Quetiapine (Interchangeable with Seroquel)	300mg	Tab	COB	1.9312
02307804	Gen-Quetiapine	25mg	Tab	GEN	0.2470
02307812	Gen-Quetiapine	100mg	Tab	GEN	0.6590
02307839	Gen-Quetiapine	200mg	Tab	GEN	1.3234
02307847	Gen-Quetiapine (Interchangeable with Seroquel)	300mg	Tab	GEN	1.9313
02284235	Novo-Quetiapine	25mg	Tab	NOP	0.2470
02284243	Novo-Quetiapine	100mg	Tab	NOP	0.6590
02284278	Novo-Quetiapine	200mg	Tab	NOP	1.3234
02284286	Novo-Quetiapine (Interchangeable with Seroquel)	300mg	Tab	NOP	1.9313
02296551	PMS-Quetiapine	25mg	Tab	PMS	0.2470
02296578	PMS-Quetiapine	100mg	Tab	PMS	0.6590
02296594	PMS-Quetiapine	200mg	Tab	PMS	1.3234
02296608	PMS-Quetiapine (Interchangeable with Seroquel)	300mg	Tab	PMS	1.9313
02303426	Sandoz Cefprozil	125mg/5mL	Oral Susp	SDZ	0.0791
02303434	Sandoz Cefprozil (Interchangeable with Cefzil)	250mg/5mL	Oral Susp	SDZ	0.1581

DIN BRAND STRENGTH DOSAGE FORM MFR DBP

02296446	Sandoz Omeprazole Cap (Interchangeable with Losec DR Tab DIN # 02190915)	20mg		SDZ	1.1000
09857314	Sandoz Omeprazole (Interchangeable with Losec Cap DIN # 00846503)	20mg	Cap	SDZ	1.1000

Reason for Use Code Clinical Criteria

- 293 **Gastroesophageal Reflux Disease (GERD)**
 For the treatment of erosive GERD or upper GI malignancy;
 OR
 For the treatment of non-erosive GERD after failure of H2-receptor antagonist therapy.
 Patients with GERD should be reassessed within 6 months after initial treatment with a PPI. The reassessment could include confirmation of need for PPI with endoscopy, a trial of PPI withdrawal, or step down therapy to H2-receptor antagonist therapy.
- Note:** There is a lack of published evidence to support double-dose PPI therapy in this setting.
 LU Authorization Period: 1 year
- 297 **Confirmed Peptic Ulcers or NSAID-induced Ulcer Prophylaxis:**
 For the treatment of confirmed peptic ulcers and NSAID-induced ulcers;
 OR
 For the prophylaxis of NSAID-induced ulcers for patients at increased risk of GI bleeding.
- Note:** There is a lack of published evidence to support double-dose PPI therapy in this setting.
 LU Authorization Period: 1 year
- 401 **Other Gastrointestinal Disorders**
 For the treatment of gastroduodenal Crohn's disease, short-gut syndrome, scleroderma, or pancreatitis.
- Note:** There is a lack of published evidence to support double-dose PPI therapy in these settings
 LU Authorization Period: 1 year

Continued on next page....

.... Continued from previous page

**Reason for
Use Code**

Clinical Criteria

402

Severe Conditions:

For the treatment of severe esophagitis, Zollinger-Ellison syndrome, esophageal stricture, persistent symptoms of GERD or persistent erosive esophagitis, or upon hospital discharge following a gastrointestinal bleed.

For patients receiving double-dose therapy, the need to continue treatment at higher doses should be reassessed after eight weeks. For re-treatment at higher doses, a four-week period should have elapsed from the end of the previous treatment. Reassessment could include a procedural assessment of the condition or step-down therapy to lower-dose proton pump inhibitor (PPI) therapy.

LU Authorization Period: 1 year

02313995	Sandoz Quetiapine	25mg	Tab	SDZ	0.2470
02314002	Sandoz Quetiapine	100mg	Tab	SDZ	0.6590
02314010	Sandoz Quetiapine	200mg	Tab	SDZ	1.3233
02314029	Sandoz Quetiapine	300mg	Tab	SDZ	1.9312
	(Interchangeable with Seroquel)				

Exceptional Access Product(s)

<u>DIN</u>	<u>BRAND</u>	<u>STRENGTH</u>	<u>DOSAGE FORM</u>	<u>MFR</u>	<u>DBP</u>
02282097	Orencia	250mg/Vial	Inj Pd-Vial Pk	BQU	440.0000

Manufacturer Requested Discontinued Drug(s)

Please note that these discontinued products will remain on the formulary until the current stock is depleted.

<u>DIN</u>	<u>BRAND</u>	<u>STRENGTH</u>	<u>DOSAGE FORM</u>	<u>MFR</u>
02231502	PMS-Diclofenac	25mg	Ent Tab	PMS
02231503	PMS-Diclofenac	50mg	Ent Tab	PMS
00846341	Sibelium	5mg	Cap	PMS

Drug Benefit Price(s)

<u>DIN</u>	<u>BRAND</u>	<u>STRENGTH</u>	<u>DOSAGE</u> <u>FORM</u>	<u>MFR</u>	<u>DBP</u>
02315866	Apo-Alfuzosin	10mg	Prolong-Rel Tab	APX	0.4966
02284227	Nexavar	200mg	Tab	BAY	45.0625

Off Formulary Interchangeable Product(s)

<u>DIN</u>	<u>BRAND</u>	<u>STRENGTH</u>	<u>DOSAGE FORM</u>	<u>MFR</u>	<u>UNIT COST</u>
02246859	Apo-Feno-Super (Interchangeable with Lipidil Supra)	100mg	Tab	APX	0.7875
02309556	Novo-Cyproterone/Ethinyl Estradiol (Interchangeable with Diane-35)	2mg & 0.035mg	Tab-21 Pk	NOP	23.3394
02284251	Novo-Quetiapine (Interchangeable with Seroquel)	150mg	Tab	NOP	1.3518
02308444	Piperacillin & Tazobactam for Injection	2g & 250mg	Inj Pd-Vial Pk	APX	10.1300
02308452	Piperacillin & Tazobactam for Injection	3g & 375mg	Inj Pd-Vial Pk	APX	15.2000
02308460	Piperacillin & Tazobactam for Injection (Interchangeable with Tazocin)	4g & 500mg	Inj Pd-Vial Pk	APX	20.2700
02240334	Ratio-Tryptophan	500mg	Cap	RPH	0.4987
02240333	Ratio-Tryptophan	500mg	Tab	RPH	0.4987
02237250	Ratio-Tryptophan (Interchangeable with Tryptan)	1g	Tab	RPH	0.8978
02242686	Taro-Warfarin (Interchangeable with Coumadin)	6mg	Tab	TAR	0.2805

New Nutrition Product(s)

<u>PIN</u>	<u>PRODUCT</u>	<u>MFR</u>	<u>COST/ PKG</u>	<u>AMT MOH PAYS</u>	<u>AMT PATIENT PAYS</u>
A. COMPLETE POLYMERIC, 3. FIBRE CONTAINING					
09857310	Jevity 1.5 Cal 1.5kcal/mL Liq-1000mL Pk	ABB	11.5200	11.5200	0.0000
09857312	Jevity 1.5 Cal 1.5kcal/mL Liq-1500mL Pk	ABB	17.2800	17.2800	0.0000

CONSOLIDATED INDEX

<u>PRODUCT, STRENGTH & DOSAGE FORM</u>	<u>DIN</u>	<u>MFR</u>	<u>UPDATE</u>	<u>PAGE NO.</u>
Aclasta 5mg/100mL Inj Sol-100mL Pk	02269198	NOV	C	5
Actonel 5mg Tab	02242518	PGP	A	11
Actonel 30mg Tab	02239146	PGP	A	11
Actonel 35mg Tab	02246896	PGP	A	11
Adrenalin 30mg/30mL Inj Sol-30mL Pk	00155357	ERF	C	7
ALFUZOSIN HYDROCHLORIDE			C	3
ALISKIREN			D	3
AMOXICILLIN			C	9
Androgel 1% 2.5g Foil Packet	02245345	SPH	A	11
Apo-Alfuzosin 10mg Prolong-Rel Tab	02315866	APX	C	3
	02315866	APX	D	9
Apo-Atenidone 50 & 25mg Tab	02248763	APX	A	11
Apo-Atenidone 100 & 25mg Tab	02248764	APX	A	11
Apo-Brimonidine P 0.15% Oph Sol	02301334	APX	B	2
	02301334	APX	C	11
Apo-Feno-Super 100mg Tab	02246859	APX	D	10
Apo-Gabapentin 600mg Tab	02293358	APX	A	14
Apo-Gabapentin 800mg Tab	02293366	APX	A	14
Apo-Gliclazide MR 30mg SR Tab	02297795	APX	A	4
	02297795	APX	C	7
Apo-Ketorolac 10mg Tab	02229080	APX	B	7
Apo-Lisinopril/HCTZ 20/25mg Tab	02261995	APX	A	14
Apo-Metoprolol SR 100mg LA Tab	02285169	APX	C	7
Apo-Metoprolol SR 200mg LA Tab	02285177	APX	C	7
Apo-Quetiapine 25mg Tab	02313901	APX	D	4
Apo-Quetiapine 100mg Tab	02313928	APX	D	4
Apo-Quetiapine 200mg Tab	02313936	APX	D	4
Apo-Quetiapine 300mg Tab	02313944	APX	D	4
Apo-Salvent Ipravent Sterules 500mcg/2.5mg/2.5mL Inh Sol-2.5mL Pk	02266393	APX	A	10
Apo-Valacyclovir 500mg Tab	02295822	APX	A	5
Aredia 3mg/mL Inj Sol-10mL Vial	09857300	NOV	C	10
Aredia 9mg/mL Inj Sol-10mL Vial	09857301	NOV	C	10
Artane 0.4mg/mL O/L	00014656	LED	A	16
Atripla 600mg/300mg/200mg Tab	02300699	BQU	A	9
Betaseron 9,600,000IU Inj Pref Syr-0.3mg Pk	02169649	BAH	A	8
Botox 100U/Vial Pd Inj-100U Vial Pk	01981501	ALL	A	11
BRIMONIDINE			A	6
			B	2
BRIMONIDINE TARTRATE & TIMOLOL MALEATE			A	2
C.E.S. 1.25mg Tab	00265489	VAL	B	5
Cardizem 60mg Tab	02097389	BIO	B	5
CEFPROZIL			D	4
CEFTRIAZONE DISODIUM			A	5
			A	14
Ceftriaxone for Injection USP 0.25g/Vial Inj Pd-1 Vial Pk	02292866	ORC	A	5

<u>PRODUCT, STRENGTH & DOSAGE FORM</u>	<u>DIN</u>	<u>MFR</u>	<u>UPDATE</u>	<u>PAGE NO.</u>
Ceftriaxone for Injection USP 10g/Vial Inj Pd-1 Vial Pk	02292904	APX	A	14
Cerubidine Inj Pd-20mg Pk	01926683	ERF	C	7
Choledyl 20mg/mL O/L	00476366	ERF	C	7
Ciprallex 10mg Tab	02263238	VLH	C	2
Ciprallex 20mg Tab	02263254	VLH	C	2
CITALOPRAM HYDROBROMIDE			A	5
			B	2
Citalopram-Odan 20mg Tab	02306239	ODN	B	2
Citalopram-Odan 40mg Tab	02306247	ODN	B	2
CLARITHROMYCIN			A	7
			A	14
Clavulin 250mg & 125mg Tab	01916866	GSK	A	13
Co Pantoprazole 40mg Ent Tab	02300486	COB	A	3
Co Quetiapine 25mg Tab	02316080	COB	D	4
Co Quetiapine 100mg Tab	02316099	COB	D	4
Co Quetiapine 200mg Tab	02316110	COB	D	4
Co Quetiapine 300mg Tab	02316129	COB	D	4
Combigan 0.2% & 0.5% Oph Sol-10mL Pk	09857298	ALL	A	2
Cortenema 100mg/60mL Enema-60mL Pk	02112736	BFI	A	11
CYPROTERONE ACETATE & ETHINYL ESTRADIOL			D	10
Decadron 0.1% Oph/Ot Sol	00016217	MSD	A	16
Diamicron MR 30mg SR Tab	02242987	SEV	B	6
DICLOFENAC SODIUM			B	3
EFALIZUMAB			D	3
EFAVIRENZ/TENOFOVIR DISOPROXIL FUMARATE/EMTRICITABINE			A	9
Enbrel 50mg/mL Inj Pref Syr	02274728	IMU	D	2
ESCITALOPRAM			C	2
ETANERCEPT			D	2
Feldene 10mg Sup	00632708	PFI	A	16
FENOFIBRATE			C	3
			C	9
			D	10
Fenomax 160mg Tab	02250004	ORY	C	3
Freestyle Lite Blood Glucose Strip	09857297	ABB	A	18
GABAPENTIN			A	14
Gen-Lisinopril HCTZ 20/25mg Tab	02297752	GEN	A	14
Gen-Pantoprazole 40mg Ent Tab	02299585	GEN	A	3
Gen-Quetiapine 25mg Tab	02307804	GEN	D	4
Gen-Quetiapine 100mg Tab	02307812	GEN	D	4
Gen-Quetiapine 200mg Tab	02307839	GEN	D	4
Gen-Quetiapine 300mg Tab	02307847	GEN	D	4
Gen-Ramipril Cap 1.25mg	02301148	GEN	A	5
Gen-Ramipril Cap 2.5mg	02301156	GEN	A	5
Gen-Ramipril Cap 5mg	02301164	GEN	A	5
Gen-Ramipril Cap 10mg	02301172	GEN	A	5
Gen-Venlafaxine XR 37.5 mg ER Cap	02310279	GEN	A	5
Gen-Venlafaxine XR 75 mg ER Cap	02310287	GEN	A	5
Gen-Venlafaxine XR 150 mg ER Cap	02310295	GEN	A	5

<u>PRODUCT, STRENGTH & DOSAGE FORM</u>	<u>DIN</u>	<u>MFR</u>	<u>UPDATE</u>	<u>PAGE NO.</u>
GLICLAZIDE			A	4
Humalog 100U/mL Inj Sol 5x3mL Pk	09853715	LIL	A	17
Humalog 100U/mL Inj Sol 10mL Pk	02229704	LIL	A	17
Humalog Mix25 25% & 75% Inj Susp-5x3mL Pk	02240294	LIL	A	17
Humalog Mix50 50% & 50% Inj Susp-5x3mL Pk	02240297	LIL	A	2
Hyzaar 100mg & 12.5mg Tab	02297841	MFC	C	2
Inhibace 1mg Tab	01911465	HLR	C	7
Inhibace 2.5mg Tab	01911473	HLR	C	7
Inhibace 5mg Tab	01911481	HLR	C	7
Inhibace Plus 5mg/12.5mg Tab	02181479	HLR	C	7
INSULIN GLARGINE			D	2
INSULIN LISPRO & INSULIN LISPRO PROTAMINE			A	2
INTERFERON BETA-1B			A	8
ISOSORBIDE-5-MONONITRATE			A	14
Jevity 1.5 Cal 1.5kcal/mL Liq-1000mL Pk	09857310	ABB	D	11
Jevity 1.5 Cal 1.5kcal/mL Liq-1500mL Pk	09857312	ABB	D	11
Kaletra 133.3mg/33.3mg Cap	02243643	ABB	A	10
Kaletra 80mg/mL & 20mg/mL O/L	02243644	ABB	B	6
Kaletra 200mg & 50mg Tab	02285533	ABB	B	6
Kenalog-Orabase Oral Top Oint	01999788	BQU	A	10
KETOROLAC TROMETHAMINE			B	7
			C	9
KETOTIFEN			C	9
LANREOTIDE ACETATE			C	2
Lantus-(Cartridge) 100U/mL Inj Sol-5x3mL Pk	02251930	SAV	D	2
Lantus-(Vial) 100U/mL Inj Sol-10mL Vial Pk	02245689	SAV	D	2
Lectopam 3mg Tab	00518123	HLR	C	7
Lectopam 6mg Tab	00518131	HLR	C	7
LISINOPRIL & HYDROCHLOROTHIAZIDE			A	14
Lithane 150mg Cap	02013231	ERF	C	7
Lithane 300mg Cap	00406775	ERF	C	7
LOSARTAN & HYDROCHLOROTHIAZIDE			C	2
Manerix 150mg Tab	00899356	HLR	C	7
Manerix 300mg Tab	02166747	HLR	C	7
MINOCYCLINE HCL			C	9
M.O.S. 5mg/mL O/L	00514217	VAL	B	5
Mint-Citalopram 20mg Tab	02304686	MIN	A	5
Mint-Citalopram 40mg Tab	02304694	MIN	A	5
Morphine Sulfate Injection USP 15mg/mL Inj Sol Amp	00850330	HOS	A	12
Naprosyn 25mg/mL O/L	02162431	HLR	C	7
NAPROXEN			C	9
Navane 2mg Cap	00024430	ERF	C	7
Navane 5mg Cap	00024449	ERF	C	7
Navane 10mg Cap	00024457	ERF	C	7
Neuleptil 5mg Cap	01926780	ERF	C	7
Neuleptil 10mg Cap	01926772	ERF	C	7
Neuleptil 10mg/mL O/L	01926756	ERF	C	7
Nexavar 200mg Tab	02284227	BAY	D	9
Norpramin 25mg Tab	02099128	SAV	A	13

PRODUCT, STRENGTH & DOSAGE FORM

	<u>DIN</u>	<u>MFR</u>	<u>UPDATE</u>	<u>PAGE NO.</u>
Norpramin 50mg Tab	02099136	SAV	A	13
Novamoxin Chewable 125mg Tab	02036347	NOP	C	9
Novamoxin Chewable 250mg Tab	02036355	NOP	C	9
Novo-Citalopram 20mg Tab	02251558	NOP	A	15
Novo-Cyproterone/Ethinyl Estradiol 2mg & 0.035mg Tab-21 Pk	02309556	NOP	D	10
Novo-Fenofibrate Micronized 67mg Cap	02243551	NOP	C	9
Novo-Fenofibrate-S 100mg Tab	02289083	NOP	C	9
Novo-Ketorolac 10mg Tab	02230201	NOP	C	9
Novo-Ketotifen 1mg Tab	02230730	NOP	C	9
Novo-Lisinopril/HCTZ (Type P) 20/25mg Tab	02302152	NOP	A	14
Novo-Lisinopril/HCTZ (Type Z) 20/25mg Tab	02301784	NOP	A	14
Novo-Minocycline 50mg Cap	02108143	NOP	C	9
Novo-Minocycline 100mg Cap	02108151	NOP	C	9
Novo-Naprox 250mg Ent Tab	02243312	NOP	C	9
Novo-Naprox 375mg Ent Tab	02243313	NOP	C	9
Novo-Naprox 500mg Ent Tab	02243314	NOP	C	9
Novo-Oxycodone Acet 5mg & 325mg Tab	02307898	NOP	B	2
Novo-Pantoprazole 20mg Ent Tab	02285479	NOP	A	14
Novo-Quetiapine 25mg Tab	02284235	NOP	D	4
Novo-Quetiapine 100mg Tab	02284243	NOP	D	4
Novo-Quetiapine 150mg Tab	02284251	NOP	D	10
Novo-Quetiapine 200mg Tab	02284278	NOP	D	4
Novo-Quetiapine 300mg Tab	02284286	NOP	D	4
Novolin ge 10/90 Penfill 100U/mL Inj Susp-5x3mL Pk	02024292	NOO	A	10
Novolin ge 20/80 Penfill 100U/mL Inj Susp-5x3mL Pk	02024306	NOO	A	10
Novolin ge 30/70 1000U/mL Inj Susp-10mL Pk	02024217	NOO	A	11
	02024217	NOO	C	7
Novolin ge 30/70 Penfill 100U/mL Inj Susp-5x3mL Pk	09853812	NOO	A	11
	09853812	NOO	C	7
Novolin ge 40/60 Penfill 100U/mL Inj Susp-5x3mL Pk	02024314	NOO	A	11
	02024314	NOO	C	7
Novolin ge 50/50 Penfill 100U/mL Inj Susp-5x3mL Pk	02024322	NOO	A	11
	02024322	NOO	C	7
Novolin ge NPH 1000U/10mL Inj Susp-10mL Pk	02024225	NOO	A	11
Novolin ge NPH Penfill 100U/mL Inj Susp-5x3mL Pk	09853782	NOO	A	11
Novolin ge Toronto 1000U/mL Inj Susp-10mL Pk	02024233	NOO	A	11
Novolin ge Toronto Penfill 100U/mL Inj Susp-5x3mL Pk	09853774	NOO	A	11
NovoMix 30 Penfill 100U/mL Inj Susp-5x3mL Pk	02265435	NOO	A	11
	02265435	NOO	C	7
NovoRapid 100U/mL Inj Susp-10mL Pk	02245397	NOO	A	11
	02245397	NOO	C	7
NovoRapid Penfill 100U/mL Inj Susp-5x3mL Pk	02244353	NOO	A	11
	02244353	NOO	C	7
Nozinan 5mg Tab	01927655	SAV	A	13
Nozinan 25mg Tab	01927663	SAV	A	13
Nozinan 50mg Tab	01927671	SAV	A	13
Nutren 2.0 2kcal/mL Liq-250mL Pk	97984701	NES	A	10
Nutren Fibre 1kcal/mL Liq-250mL Pk	97984728	NES	A	10
Nutren Junior 1kcal/mL Liq-250mL Pk	09854215	NES	C	7

<u>PRODUCT, STRENGTH & DOSAGE FORM</u>	<u>DIN</u>	<u>MFR</u>	<u>UPDATE</u>	<u>PAGE NO.</u>
Nutren Junior Fibre 1kcal/mL Liq-250mL Pk	09854223	NES	C	7
Nutren VHP 1kcal/mL Liq-1500mL Pk	09857608	NES	A	10
Nutren VHP Fibre 1kcal/mL Liq-250mL Pk	09857516	NES	A	10
Nutren VHP Fibre 1kcal/mL Liq-1500mL Pk	09857524	NES	A	10
Nutrisure Pudding 113g Pk	09853570	ABB	C	6
OMEPRAZOLE			D	5
ONDANSETRON HYDROCHLORIDE			B	3
Ondansetron-Odan 4mg Tab	02306212	ODN	B	3
Ondansetron-Odan 8mg Tab	02306220	ODN	B	3
Orencia 250mg/Vial Inj Pd-Vial Pk	02282097	BQU	D	7
Ortho-Cept 0.15mg & 0.03mg Tab-21 Pk	02042541	JNO	A	15
OXYCODONE HCL			B	7
OXYCODONE HCL & ACETAMINOPHEN			B	2
Oxyderm 20% Lot	00374318	VAL	A	10
Pamidronate Disodium 3mg/mL Inj Sol-10mL Vial	09857302	SDZ	C	10
Pamidronate Disodium 6mg/mL Inj Sol-10mL Vial	09857304	SDZ	C	10
Pamidronate Disodium 9mg/mL Inj Sol-10mL Vial	09857305	SDZ	C	10
Panoxyl 15% Gel	00403571	STI	A	15
PANTOPRAZOLE SODIUM			A	3
			A	14
			C	9
Parlodel 2.5mg Tab	00371033	NOV	A	13
PAROXETINE HCL			A	14
			B	3
Parsitan 50mg Tab	01927744	ERF	C	7
Pediatric Peptinex Dt 1kcal/mL Liq-250mL Pk	09857100	NON	A	10
Peptamen Liq-250mL Pk	97984779	NES	C	7
Peptamen Junior Liq-250mL Pk	09853588	NES	C	7
Peptamen with Prebio 1kcal/mL Liq-250mL Pk	09857101	NES	C	7
Peptamen with Prebio 1kcal/mL Liq-1500mL Pk	09857102	NES	C	7
Peptinex 1kcal/mL Liq-237mL Pk	09853200	NON	A	10
Peptinex DT 1kcal/mL Liq-250mL Pk	09857133	NON	A	10
Peptinex DT 1kcal/mL Liq-1500mL Pk	09857125	NON	A	10
PIPERACILLIN & TAZOBACTAM SODIUM			D	10
Piperacillin & Tazobactam for Injection 2g & 250mg Inj Pd-Vial Pk	02308444	APX	D	10
Piperacillin & Tazobactam for Injection 3g & 375mg Inj Pd-Vial Pk	02308452	APX	D	10
Piperacillin & Tazobactam for Injection 4g & 500mg Inj Pd-Vial Pk	02308460	APX	D	10
PMS-Diclofenac 25mg Ent Tab	02302616	PMS	B	3
	02231502	PMS	D	8
PMS-Diclofenac 50mg Ent Tab	02302624	PMS	B	3
	02302624	PMS	C	7
	02231503	PMS	D	8
PMS-ISMN 60mg ER Tab	02301288	PMS	A	14
PMS-Pamidronate 3mg/mL Inj Sol-10mL Vial	09857306	PMS	C	10
PMS-Pamidronate 9mg/mL Inj Sol-10mL Vial	09857307	PMS	C	10
PMS-Pantoprazole 40mg Ent Tab	02307871	PMS	A	3
PMS-Quetiapine 25mg Tab	02296551	PMS	D	4
PMS-Quetiapine 100mg Tab	02296578	PMS	D	4
PMS-Quetiapine 200mg Tab	02296594	PMS	D	4

PRODUCT, STRENGTH & DOSAGE FORM

	<u>DIN</u>	<u>MFR</u>	<u>UPDATE</u>	<u>PAGE NO.</u>
PMS-Quetiapine 300mg Tab	02296608	PMS	D	4
PMS-Rabeprazole EC 10mg Tab	02310805	PMS	A	5
PMS-Rabeprazole EC 20mg Tab	02310813	PMS	A	5
PMS-Valacyclovir 500mg Tab	02298457	PMS	A	6
Posanol 40mg/mL O/L	02293404	SCH	C	5
PRAMIPEXOLE DIHYDROCHLORIDE MONOHYDRATE			C	4
Procan SR 250mg LA Tab	00638692	ERF	C	7
Procan SR 500mg LA Tab	00638676	ERF	C	7
Procan SR 750mg LA Tab	00638684	ERF	C	7
Prolopa 50-12.5 50mg & 12.5mg Cap	00522597	HLR	C	7
Prolopa 100-25 100mg & 25mg Cap	00386464	HLR	C	7
Prolopa 200-50 200mg & 50mg Cap	00386472	HLR	C	7
QUETIAPINE			C	4
			D	4
			D	10
RABEPRAZOLE SODIUM			A	5
			B	4
RAMIPRIL			A	5
			C	3
Ramipril Cap 1.25mg	02299372	RIA	A	6
Ramipril Cap 2.5mg	02255316	RIA	A	6
Ramipril Cap 5mg	02255324	RIA	A	6
Ramipril Cap 10mg	02255332	RIA	A	6
Ran-Pantoprazole 20mg Ent Tab	02305038	RAN	C	9
Ran-Ramipril Cap 1.25mg	02310503	RAN	C	3
Ran-Ramipril Cap 2.5mg	02310511	RAN	C	3
Ran-Ramipril Cap 5mg	02310538	RAN	C	3
Ran-Ramipril Cap 10mg	02310546	RAN	C	3
Raptiva 150mg Inj Pd-Vial Pk	02272504	EMS	D	3
Rasilez 150mg Tab	02302063	NOV	D	3
Rasilez 300mg Tab	02302071	NOV	D	3
Ratio-Pantoprazole 20mg Ent Tab	02308681	RPH	A	14
Ratio-Pantoprazole 40mg Ent Tab	02308703	RPH	A	3
Ratio-Quetiapine 25mg Tab	02311704	RPH	C	4
Ratio-Quetiapine 100mg Tab	02311712	RPH	C	4
Ratio-Quetiapine 200mg Tab	02311747	RPH	C	4
Ratio-Quetiapine 300mg Tab	02311755	RPH	C	4
Ratio-Tryptophan 500mg Cap	02240334	RPH	D	10
Ratio-Tryptophan 500mg Tab	02240333	RPH	D	10
Ratio-Tryptophan 1g Tab	02237250	RPH	D	10
Resource Just For Kids Liq-235mL Pk	09853669	NON	A	10
Resource Just For Kids with Fibre 1kcal/mL Liq-237mL Pk	09857609	NON	A	10
Rhodis-EC 100mg Ent Tab	00761680	SAV	A	13
Rhotrimine 75mg Cap	00761656	SAV	A	13
Rhotrimine 100mg Tab	00761648	SAV	A	13
Risperdal Consta 25mg Pd for Inj-Vial Pk	02255707	JNO	A	2
Risperdal Consta 37.5mg Pd for Inj-Vial Pk	02255723	JNO	A	2
Risperdal Consta 50mg Pd for Inj-Vial Pk	02255758	JNO	A	2
RISPERIDONE			A	2

PRODUCT, STRENGTH & DOSAGE FORM

	<u>DIN</u>	<u>MFR</u>	<u>UPDATE</u>	<u>PAGE NO.</u>
			A	7
Rivotril 0.5mg Tab	00382825	HLR	C	8
Rivotril 2mg Tab	00382841	HLR	C	8
Rocaltrol 0.25mcg Cap	00481823	HLR	C	8
Rocaltrol 0.5mcg Cap	00481815	HLR	C	8
Rocephin 0.25g/Vial Inj Pd-1 Vial Pk	00657387	HLR	C	8
Rocephin 1g/Vial Inj Pd-1 Vial Pk	00657417	HLR	C	8
Salofalk 500mg Ent Tab	02112787	BFI	A	11
Sandoz Alfuzosin 10mg Prolong-Rel Tab	02304678	SDZ	C	4
Sandoz Brimonidine 0.2% Oph Sol	02305429	SDZ	A	6
Sandoz Cefprozil 125mg/5mL Oral Susp	02303426	SDZ	D	4
Sandoz Cefprozil 250mg/5mL Oral Susp	02303434	SDZ	D	4
Sandoz Clarithromycin 250mg Tab	02266539	SDZ	A	7
Sandoz Clarithromycin 500mg Tab	02266547	SDZ	A	14
Sandoz Omeprazole Cap 20mg	02296446	SDZ	D	5
Sandoz Omeprazole 20mg Cap	09857314	SDZ	D	5
Sandoz Pantoprazole 20mg Ent Tab	02301075	SDZ	C	9
Sandoz Pantoprazole 40mg Ent Tab	02301083	SDZ	A	3
Sandoz Paroxetine 10mg Tab	02269422	SDZ	A	14
Sandoz Paroxetine 20mg Tab	02269430	SDZ	B	3
	02254751	SDZ	B	5
Sandoz Paroxetine 30mg Tab	02269449	SDZ	B	3
	02254778	SDZ	B	5
Sandoz Pramipexole 0.25mg Tab	02315262	SDZ	C	4
Sandoz Pramipexole 1mg Tab	02315289	SDZ	C	4
Sandoz Pramipexole 1.5mg Tab	02315297	SDZ	C	4
Sandoz Quetiapine 25mg Tab	02313995	SDZ	D	6
Sandoz Quetiapine 100mg Tab	02314002	SDZ	D	6
Sandoz Quetiapine 200mg Tab	02314010	SDZ	D	6
Sandoz Quetiapine 300mg Tab	02314029	SDZ	D	6
Sandoz Rabeprazole 10mg Tab	02314177	SDZ	B	4
Sandoz Rabeprazole 20mg Tab	02314185	SDZ	B	4
Sandoz Risperidone 0.25mg Tab	02303655	SDZ	A	7
	02292807	SDZ	A	10
Sandoz Risperidone 0.5mg Tab	02303663	SDZ	A	7
	02279495	SDZ	A	10
Sandoz Venlafaxine XR 37.5mg ER Cap	02310317	SDZ	A	7
Sandoz Venlafaxine XR 75mg ER Cap	02310325	SDZ	A	7
Sandoz Venlafaxine XR 150mg ER Cap	02310333	SDZ	A	7
Sibelium 5mg Cap	00846341	SDZ	D	8
Sinequan 10mg Cap	00024325	ERF	C	8
Sinequan 25mg Cap	00024333	ERF	C	8
Sinequan 50mg Cap	00024341	ERF	C	8
Sinequan 75mg Cap	00400750	ERF	C	8
Sinequan 100mg Cap	00326925	ERF	C	8
Somatuline Autogel 60mg/0.3mL ER Pref Syr-0.3mL Pk	02283395	IPS	C	2
Somatuline Autogel 90mg/0.3mL ER Pref Syr-0.3mL Pk	02283409	IPS	C	2
Somatuline Autogel 120mg/0.5mL ER Pref Syr-0.5mL Pk	02283417	IPS	C	2
Sulcrate 1g Tab	02100622	BFI	A	11

PRODUCT, STRENGTH & DOSAGE FORM

<u>PRODUCT, STRENGTH & DOSAGE FORM</u>	<u>DIN</u>	<u>MFR</u>	<u>UPDATE</u>	<u>PAGE NO.</u>
Sulcrate Suspension Plus 1g/5mL Oral Susp	02103567	BFI	A	11
Supeudol 20mg Tab	02262983	SDZ	B	7
Taro-Warfarin 6mg Tab	02242686	TAR	D	10
Terazol 3 80mg Vag Ovule	00894710	JNO	B	5
Thyroid 30mg Tab	00023949	ERF	C	8
Thyroid 60mg Tab	00023957	ERF	C	8
Thyroid 125mg Tab	00023965	ERF	C	8
Tofranil 25mg Tab	00010472	NOV	A	13
TRYPTOPHAN			D	10
Urso 250mg Tab	02238984	BFI	A	11
Urso DS 500mg Tab	02245894	BFI	A	11
Vagifem 25mcg Vag Tab	02241332	NOO	A	11
VALACYCLOVIR			A	5
VENLAFAXINE HCL			A	5
Viokase 8000 & 30000 & 30000 USP Units Tab	02230019	BFI	A	11
Viokase 16800 & 70000 & 70000 USP U/0.7g Pd-114g Pk	02230020	BFI	A	11
Viokase 16 16mg Tab	02241933	BFI	A	11
Vitamin B6-ICN 25mg Tab	00268607	VAL	B	5
WARFARIN			D	10
Zantac 150mg Tab	02212331	GSK	B	6
Zantac 300mg Tab	02212358	GSK	B	6
Zarontin 250mg Cap	00022799	ERF	C	8
Zarontin 50mg/mL O/L	00023485	ERF	C	8